

GUMMEE LTD
TREHARE,
HAREWOOD,

CALSTOCK
CORNWALL
PL18 9SQ
UNITED KINGDOM

Attn: Jodine Boothby

Test Report No. BTO 272654/2

Issue Date: 07/10/2019

The following sample was submitted and identified by the client as:

Sample Name: Gummee glove GG0018 Turquoise, GG0018 Yellow

Sample Reference: Which re-test

Sample Description: 2 samples of mittens with silicone attachments for teething. A Velcro strap is located on the wrist, with press studs at the top of the hand. Two colours of mittens: turquoise and yellow.
Re-test – Velcro tabs only

Sample Submitted: 04th October 2019

Testing Period: Testing conducted between on 4th October 2019

Age Grading Applied: All Ages

Testing Required: For compliance with the European Standard on Safety of Toys:

BSEN 71-1:2014+A1:2018
Clause 5.1(b) tension re-test on Velcro only at client's request

Result:
Pass

Conclusion: The submitted samples as detailed above, complied with the requirements as listed above.

Signed for and on behalf of
SGS United Kingdom Ltd.



.....
Chris Walker, BSc (Hons)
Technical Manager

This document is issued by the Company subject to its General Conditions of Service, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

Tests denoted with an * have been subcontracted to another UKAS Approved Laboratory. Tests marked (Non UKAS Accredited) in this report/certificate are not included in the UKAS Accredited Schedule for our laboratory.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

APPENDIX A

**BSEN 71-1:2014+A1:2018
MECHANICAL AND PHYSICAL PROPERTIES**

Clause:	Details:	Results:
5.0	<u>Toys Intended For Children Under 36 Months</u>	
5.1	General Requirements 5.1b Small Parts On Toys And Removable Components After Abuse <i>The Velcro tabs were found to have an accessibility of less than 2mm when assessed in accordance with Clause 8.4.2.1 and is therefore not grippable for the tension assessment.</i>	Pass Pass



SGS authenticate photo on original report only

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law."

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

Tests denoted with an * have been subcontracted to another UKAS Approved Laboratory. Tests marked (Non UKAS Accredited) in this report/certificate are not included in the UKAS Accredited Schedule for our laboratory.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.